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Model: 3428

Index 

No.
Part No. Description No Req'd

1 M1622-24 3428 Base plate weldment, with bushings 1

4 P100220 3428 Push-pull rod assembly, forward 1

5 P100022 Nut, 1/2-20 zinc plated 2

6 P100071 Gear, with bushing 2

7 P100220 3428 Push-pull rod assembly, aft 1

9 P100340 Placard, warning 1

12 P100198 Bolt, hanger, 1/4 flattened end x 2" 1

14 1790 Gear stabilizer 1

15 P100058 Switch, limit 3

20 P100019 Lock washer, spring type, 1/2" 4

23 1655 Fiber washer 2

24 P100086 Motor spacer 3

25 P100001 Bolt, 1/4-20 x 1/2" 3

26 P100004 Bolt, 1/4-20 x 1-3/8" 3

28 P100003 Bolt, 1/4-20 x 1" 2

29 P100021 Nut, plain, 1/4-20 4

30 P100024 Nut, nylock, 1/4-20 2

34 P100015 Screw, 4-40 x 1" Round Phillips Head 2

35 P100006 Bolt, 1/2-20 x 2-1/4" 2

37 1010 Spacer 2

38 P100018 Washer, 1/4 SAE Flat Zinc 3

40 P100056 Wire Clip 2

41 P100060 Switch, limit, Auto Reverse Only 1

42 Screw, 4-40 x 1-1/4" Round Phillips Head 2

43 P100331 Nut, Nylock, 4-40 2

50 1654 Switch tab, ABS 2

51 P100007 Bolt, 1/4-20x1/2 Serrated Head 2

53 P100203 Nut, Nyloc, 6-32 2

54 P100200 Screw, 6-32 x 1-1/4" 2

55 1768 Null Switch Extension 1

56 1733 Motor Mount 1

57 1770 Nylon Standoff, .337" tall 1

58 P100282 Motor , 110RH 1

59 P100315 Manual Release Handle 1

60 1752

Emergency Release Shaft w/ turnbuckle and 

cable attachment 1

61 P100062 Set Screw, 1/4"-20 3

62 1767 Turnbuckle, 1/4"-20 LH, RH 1

63 P100283 Bolt, Hanger, 1/4" flattened end x 2", LH 1

64 P100284 Bolt, 1/2"-20 x 2.5" 3

65 1011 Bellcrank Axle 2

66 1738 Actuator Arm #2, 7/8" tall shaft 1

67 1737 Actuator Arm, #1, 7/8" tall shaft 1

68 1560 Switch Spacer 3

69 P100010 Screw, 4-40x 1-5/8", Round Phillips Head 2

70 P100316 Bronze Bushing, 7/8" tall 2

71 P100285

Switch Assembly,Double Stack, Double 

Spacer, Right Hand 1

72 P100241

Switch Assembly, Single Stack, Single Spacer, 

Left Hand 1
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